MODEL: HM-308APS

AUTOMATIC GROMMETS INSERTTING MACHINE

Feature:

e Automatic dual feeding of top
and bottom pieces

e With auto piercing system.

SPECIFICATION:
MOTOR: 1/4 HP
VOLTAGE: 110V 60HZ AC
THROAT DEPTH: 5”
WEIGHT: 400 LBS

PACKIN SIZE:27”X297X67”

Hiker Enterprises Ltd.

3375 14th Ave. Unit #3, Markham, Ontario , Canada L3R OH2
Phone: 905-479-5390 Fax: 905-479-0530
Email: info@hikereyelets.com Web: www.hikereyelets.com




CONTENTS

BASE SUPPORT SYSTEM EXPLODED VIEW (FIG 1)-+++eeesesseueessesssunnns 5
PARTS LIST (FIG 1)e+essesssrureeresesssinsuuiintiiiiinieitsiiininneaae s s ssnnnes 6
DIES AND DIE SEATS LINKING SYSTEM EXPLODED VIEW (FIG 2):+++++- 7
PARTS LIST (FIG 2)) ........................................................................ 8
DIE AND DIE SEAT SYSTEM EXPLODED VIEW (FIG 3):++seeveeeessersenuens 9
PART LIST (FIG B)eeevrererreencernernnarmuimmuiettiontiittintitiiiesenen. 10
PUSHER SYSTEM EXPLODED VIEW (FlG 4) ....................................... 11
PARTS LIST (FIG 4)+++vvvvsrsremmrturtaeetetettinniniuiiiiiiiieiiniinnen s 12
BODY, PULLEY AND MAIN SHAFT EXPLODED VIEW (FIG 5)-+++ssseseseeee- 13
PARTS LIST (FIG 5)-++evveereenuunssnetuetettmenennmiiiniiiieiieinsineennennenseans 14
SAFETY DEVICE SYSTEM EXPLODED VIEW (FIG 6)++++++essesessessesuescnnen. 15
PARTS LIST (FIG B)++++veeeeeeessersrrunemteeiinmuiiieni ittt 16
CLUTCH CONTROL SYSTEM EXPLODED VIEW (FIG 7)-+wseeesseeressmsenes: 17
PARTS LIST (FIG 7)-+++vereeeeessernmeneeteeenmmmmmtnteeernainettteeesssnnnenrsassne e 18
CLUTCH SYSTEM EXPLODED VIEW (OLD TYPE) (FIG 8)++++e-+eeseessersusuuen. 19
PARTS LIST (FIG 8)++++veeeereessesssurnrturtinimutiinirinninitintteeesseinatineees 20
CLUTCH SYSTEM EXPLODED VIEW (NEW TYPE) (FIG ) -+++++ssersersersuseens 21
PARTS LIST (FIG @)+ +c+reeeeeeeeees et en e ettt e ea e e e et 29
HEAD, COMPONENT CASE SYSTEM EXPLODED VIEW (FIG 10)-+++++-sese- 23
PARTS LIST (FIG 10)+++eerrerevernnmmntunttienieetticiummmiiiiniieinsienen 24
“RIGHT FEEDING SYSTEM EXPLODED VIEW (FIG 11)++++e5i-sesussesesuenens 25
PARTS LIST (FIG 11)e+erreeeveceseessrsrsnninniiiiiiiiiiinneininieensesssssnnnnes 26
LEFT FEEDING SYSTEM EXPLODED VIEW (FIG 12)-+-+cseserussesuesssssussunns 27
PARTS LIST (FIG 12)--++veeeesssurseerssmruemniniutivniiiiiiein it o8
ASSEMBLIES REPLACEMENT (FIG 13) ............................................. 29
PARTS LIST (FIG 13)++ereeeeessrurneeesssunmiininiiiiiiiinieennnnstiin s snnsaes e 30
NORMAL WARNOUT PARTS LIST ...................................................... 31

WIRE DIAGRAM - creecererestoctsostetisecttstetetsostataiossssssssrscssssrssssssssscnns 32



THIS BOOKLET IS PUBLISHED BY HO HUNG MING ENTERPRISES CO., LTD.

TO PROUIDE OUR CUSTOMERS WITH INFORMATION TO HELP MAINTAIN THE
MACHINES AND ORDER REPLACEMENT PARTS. HO HUNG MING IS DEDICATED
TO HELP OUR CUSTOMERS ANY WAY WE CAN. SO, IF YOU HAVE ANY
INQUIRES, PLEASE DO NOT HESITATE TO ASK. THANK YOU.

GENERAL DESCRIPTION

1. DATA:

(1) MOTOR:1/4HP

(2) VOTAGE:110V ~ 220V ~ 3PH ~ 50-60HZ.

(3) SUITABLE FOR:TUBULAR RIVETS, SNAPS, PLASTIC BUTTONS, SNAP
FASTENERS, PRONGS, AND TACKS.

(4) CAN BE USED ON:RAINCOATS, GARMENTS, STATIONERY, RUBBER ITEMS,
PLASTIC ITEMS, LEATHER BAGS.

(5) THROAT DEPTH:5"

(6) GROSS WEIGHT:240KG

(7) PACKING SIZE:27"X29"X67"

2. CAUTION:

(1) BEFORE OPERATING, YOU SHOULD CHECK THAT THE INPUT VOTAGE IS
THE SAME AS YOUR MOTOR'S.

(2) BEFORE SWITCHING THE POWER, YOU SHOULD CHECK THE PROPER
DISTANCE BETWEEN UPPER AND LOWER DIES BY TURNING THE FLYWHEE
ONE COMPLETE TURN WITH HAND.

(3) DRIP THE OIL INTO THE HOLES TO LUBRICATE THE MOVING PART, AND
PUT THE GREASE INTO THE CUP.

(4 WORNOUT PARTS MUST BE RESUPPLIED FROM OUR COMPANY AS YOU ST
TO US THE CORRECT PART NUMBERS, AS SHOWN A-15, B-03, AS SOON
AS POSSIBLE.



ORDERING REPLACEMENT PARTS

ALL PARTS OF THIS MACHINE HAVE BEEN ASSIGNED PARTS
NUMBER IN THE CATALOG BOOK. THESE PARTS ARE
SHOWN IN THE EXPLDED VIEW DRAWINGS.

WHEN ORDERING ANY PARTS, THE  FOLLOWING
INFORMATION MUST BE SUPPLIED:

A. YOUR COMPANY’'S NAME AND ADDRESS.

B. MACHINE MODEL AND SERIAL NUMBER. LOCATED ON NAME
PLATE OF MACHINE.

C. THE STYLE AND CARD NUMBER OF THE FASTENERS
BEING USED.

D. WRITE DOWN FIG. NO.,, |ITEM NO. AND PART NO. NAME
OF PART DESIRED, UNIT AND QUANTITY. THOSE OF
WHICH ARE SHOWN IN THE CATALOG BOOK.

E. IF POSSIBLE, RETURN WORN OR BROKEN PART WITH
YOUR PURCHASE ORDER WHEN YOU ARE NOT SURE.



HH,

~/" /mm— BASE SUPPORT SYSTEM EXPLODED VIEW
(FIG. 1)




IIHM

B1 Z|HR
flf_Fr Eg“f i WE 2t
NO. Description Qty Remarkrs
AO01 | BEKHFE8MOTOR PULLEY 1
A02 | EEIFHSETSCREW, MOTOR PULLEY 1 |5/16"X3/4'Q
A03 | BEMOTOR 1
A-04 ERIENUT 4
A-05 EENUT 2
A06 | BZEEIRMOTOR BEARER 1
A07 | BEREBHRUBBER WASHER 8
A08 | FE{I4EFEBEARER SUPPORTING ROD 1
A-09 | EBWENUT 2
A-10 | BEFZEHOLDER, BEARER SUPPORTING ROD 1
A-11 E EBREEFIXED SCREW 2 3/8'*x3/4'A
A12 | FEEE EIRAFIXED SCREW, MOTOR 4 |5/16"%x11/2'0
A13 | EEIFHFIXED SCREW 4 |3/8*x1J4
A14 | EEI%AASCREW, MOTOR BEARER SUPPORTING ROD | 1
A-15 | BEEARAS (L8H) PIN, MOTOR BEARER 1
A-16 | [EIZESEHHFIXED SCREW 2 [ 3/8*x1/2'4
A17 | BSEREPIN HOLDER, MOTOR BEARER 1
A-18 | 55JEESZEBASE SUPPORT, RIGHT 1
A19 | EBIENUT 8
A-20 | BH5EEFSTOP RING PEDAL 2 | 3/4"X11/4" 916
A21 | BS#RPEDAL 1
A22 | E#TEIEEHCROSS BAR, BASE SUPPORT 2
A-23 | EEERAKFIXED SCREW 6 |1/4*%x1/2'J
A-24 B ERKFIXED SCREW 4 |3/16"x1/2'f
A25 | #EBERAPOWER SWITCH PLATE 1
A26 | HiHZEFRONT PANEL 1
A-27 | EHi/AJUPPER TREADLE ROD 1
A28 | [ETEIEHAFIXED SCREW 2 | 5/16"Xx1/2'4
A29 | BEHRISHEEUECONNECTOR, LOWER AND UPPER PEDALROD 1
A30 | Fe#aE (46#%%E ) FLYWHEEL COVER 1
A-31 THi#LOWER TREADLE ROD 1
A32 | FehaEEERLOCK PLATE, FLYWHEEL 2
A-33 | EIR{ETEPOWER PLUG 1
A-34 | #IHHINGE, FLYWHEEL COVER 2
A35 | [EEIEAEFIXED SCREWS 6 | 1/4"*X1/2'4
A36 | [EEIFEHLFIXED SCREWS 2
A37 | ETEIEAKFIXED SCREWS 2




( LDIES AND DIE SEATS LINKING SYSTEM

EXPLODED VIEW (FIG. 2)

1]
Ad &
wnamm\@

o4

3

mmmm-?mmmm
NN a2 A bAS




HHM

B2 FTHER

#

(Gl i HME| {4 it
ITEM
NO. Description Qty Remarkrs
B-01 ZEHFWORK BENCH 1
B-02 | %ZETAPPET STOP PLATE 1
B-03 | LRIENUT 3
B-04 | X HYEHFHIOINT, FULCRUM ROD 1
B-05 | ##THFiFELFULCRUM ROD 1 | 1/2"*X14012
B-06 | ZZECOLLAR, FULCRUM ROD 1
B-07 | F%BFLAT WASHER 3
B-08 | X /IIEEEREBAUXILIARY COIL SPRING 1 | 4.6°X8°X70.40X9E
B09 | XHEEHEEMAIN COIL SPRING, FULCRUM ROD 1 | &X11°X67IX7E
B-10 | BE4ATAPPET ARM SCREW 1
B-11 #E44SCREW 2
B-12 | {EEHHIERTAPPET ARM 2 |
B-13 | iF44SCREW 2 | 1/4*Xx11/2'
B-14 | #h# (FRZE) BUSHING-SHAFT 2
B-15 | [H TFIEEE4TAPPET ADJUSTING SCREW 1 | 3/8"*x24
B-16 | FHAIZETAPPET ADJUSTER 1
B-17 | E%aiEBUSHING-SHAFT PIPE 1
B-18 | &@fiZBEARING 2 | 6000#, 26° X 10* X&'
B-19 | ,&§SHAFT PIN. OSCILLATING HEAD 1 |5/8"
B-20 | #E5ESA{"SLIDING KEY, OSCILLATING HEAD 1
B-21 EESFHHFIXED SCREW 2 | 3/8"x11/2°4
B-22 | &)X OSCILLATING HEAD 1
B-23 | #F4%SCREW 1 |5/16"*X11/40
B24 | EEHIROCKER ARM PIN 1 | 5/16" X504
B-25 F2EHHANGING BRACKET 1
B-26 | [EEHRALFIXED SCREW 1 | 5/16"*x3/44
B-27 | EEIEAEFIXED SCREW 2
B-28 | FHEFLEE (F2%8) LINK PUSHING BRACKET 1
B-29 B EMEHLFIXED SCREW 1
B-30 HEBNIR TR R ARADJUSTING SCREW, PUSHING PLATE 1 | 5/16"*x2'4
B-31 IEMENUT 1
B-32 | #ESHEEF PUSHING PLATE 1
B-33 | EZEMRAKFIXED SCREW 1 |3/8*%x11/44
B-34 | #FWASHER 1 _] 50X30X%1/8"
B-35 | FE+ZE (i) PUSHER LINK PIECE 1
B-36 | OB (USRI ) PUSHER SHAFT 1
B-37 | FEEHHAND PUSHING ROD 1
B-38 | FIE¥EBERKNOB, HAND PUSHING ROD 1
B-39 | iFMENUT 1
B-40 #'BROCKER ARM 1
B-41 FRATREADJUSTING SHAFT 1
B-42 BN CONNECTING PLATE 1
B-43 | EE)E @iz (IBE) BUSHING-SHAFT, CONNECTING PLATE| 1
B-44 | iFEKASCREW 1 | 1/4*x1/2°4
B-45 BRAASCREW 1 |5/16"™X11/44




‘mmmmmma D'E AND DIE SEAT SYSTEM EXPLODED

VIEW (FIG. 3)




HHM = ==

fi ¥t % i WeE|
NO. Description Qty Remarkrs
C-01 | T4 LOWER DIE (SIZES CAN BE CHANGED) 1| ATKEREIR R #A
C02 | JH i SPRING FOR LOWER DIE 1 | 19X664X3.5°X19
C-03 | THE&EFELOW DIE SOCKET 1
C-04 | THEEAEZIRALOW DIE FIX SCREW 1 | 1/a*x3/4f
C05 | HEEHEZ 4k BASE FIXING SCREW 2 |5/16"*x2'J
C-06 | BEBTEHEHSCREW 4 |3/8°x3Y
C-07 | THEELOW DIE BASE 1
C-08 | ®%EE SPRING 1 | 3°X37* X604X14°X5
C-09 | EHHSEAT 1
C-10 | # K SIDE PLATE 1
C11 | ZF#EFLAT WASHER 1
C12 | EEHIRIFEHSOCKET HEAD SCREW, SIDE PLATE 1| 5/16"* X3/4"
C-13 | BHiENUT 2

- 10 -




HH,

[ M—PUSHER SYSTEM EXPLODED VIEW
(FIG. 4)

- 11 -



HHM = =

% T

5% Bk =t
ITEM
NO. Description Qty Remarkrs
D-01 IEA4FIXED SCREW 4 | 3/16"X%X11/44
D-02 | #ESIHEPUSH ROD 1
D-03 | A#BGUIDE BLOCK 1
D-04 | #4IF CONTROL GUIDE FEEDINGS 1
D-05 | %I #SPRING LEAF, CONTROL 1
D-06 | #HEWASHER 1
D-07 | #H A EEEIRAASPRING LEAF SCREW 1 | 3/16"Xx1/4"f
D-08 | A£1%%##SQUARE BLOCK, SIDE 1
D09 | #BUGUIDE BLOCK 1
D-10 | R{#:$GUIDE BLOCK 1
D-11 | #MGUIDE-WAYS SEAT 1
D-12 | HEMSEE (884 ) PUSH BASE 1
D-13 TRIZFMBIAWPN . - 2 |5°X454
D-14 | THEHJAWS 1
D-15 | iR % SPRING JAWS 1
D-16 | A&AJAW COVER 1
D-17 | EE R A4SCREWS 2 | 1/4x1/2'4
D-18 | E&ZAJAW COVER 1
D-19 | EEEEEHSLOT KEY, GUIDE 1
D20 | [EIZESLEEVE, SLIDING ARM 2 | 3/4*x8*X1/2"
D-21 B EIRKASCREWS - 2 |1/4"Xx1/2'4
D22 | #&HE{ESLIDING ARM 2
D-23 | F{UFEADJUSTER 1
D-24 | [EfSPUSHING ROD. PIN 1
D-25 | PHf{-PUSHING ROD BLOCK 1
D-26 | EIfEPIN 1
D27 | HESIEMSFIERATASTTHREADED PIN 1 | 5°%x240
D-28 | SR {474 SLIDING ARM PIN 1
D-29 SEIENUT 2 |5/16" X6
D-30 | EEIRELFIXED SCREW. 2 | 1/4"x1/2°)
D-31 ZRPROTECTIVE PLATE 1
D-32 | BEBASE , 1
D-33 | KRR/ ZESPRING, SLIDING ARM 2 | 1.2°X1464X1.2°X 119
D-34 B HEE R R E SR EASCREW, SLIDING ARM SPRING 2 |5/16"*x11/2¢
D-35 A E B ERARBOLT 4 |3/8*X11/2"
D-36 | HEEEE EIFEMSOCKET SCREW 2 | 3/8*X11/4"
D-37 $ & SPACE WASHER 1




1 LBODY, PULLEY AND MAIN SHAFT EXPLODED

VIEW (FIG. 5)

- 13 -



HHM

| B5 FTHF*

o # i W
NO. Description Qty Remarkrs
E-01 | R3E)0EPULLEY SHAFT 1 | 5/8"x200J
D-02 | HE#[E T IE4kSOCKET CAP SCREW, PULLEY 2 | 5/16"*x3/4"f
E-03 | RHFHEHRPULLEY 2
E-04 | H#EIEPULLEY STAND 1
E-05 |.LEWORM GEAR SHAFT 1
E-06 |&35WORM GEAR 1
E-07 | WE$RBUSHING-SHAFT GEAR 1
E-08 |FEEFAESOCKET CAP SCREW, BUSHING SHAFT 1 |5/16"X5/16"
E-09 | K##PULLEY, WORM GEAR SHAFT 1
E-10 | EEEEOUTER COLLAR WORM GEAR SHAFT 1
E-11 | BhBFoIL cup 1| il
E-12 SZHFPULLEY BELT 1
E-13 | SR~ THUMB-NUT 1 |3/8"*

E-14 | F|HEMECOIL SPRING 1 | 2.3"°X15°X6°X43.3§
E-15 | ZA#VEFLAT WASHER 1 |3/8"

E-16 | X|/E#4BRAKE ANCHOR 1

E-17 | #MHER4FBRAKE LINING 1

E-18 | 45 EEIEALSCREW, BRAKE LINING 2 | 3/16"X1"J
E-19 | 4FWENUT, WORM GEAR SHAFT 1

E-20 Bl fZ#PULLEY BELT 1

E-21 | #/EE4E EIR4SCREW, BRAKE ANCHOR 1 | 1/4"x11/2°f
E-22 | FEFEIFLTHREADED STUD, BRAKE ANCHOR 1 |3/8"¢%x4"4
E-23 | #%#ENUT, THREADED PIN 1 | 3/8"

E-24 | EEIZESUPPORTING STAND 1

E-25 | [ETEMEALFIXED SCREW 2 | 5/16"*%X1"4
E-26 | FE#EFLAT WASHER 1

E-27 | [EZIEAESCREW, SUPPORTING STAND 1 |3/8X13/4'4
E-28 | [EEIEHSCREW, HEAD COVER PLATE 2 | 5/16"*x1/2"4
E-29 | ZAHBZEMCOVER PLATE, HEAD 1

E-30 | AHHEHEAD BODY 1

E-31 MM GREASE CUP 2

E-32 | {HEh+aiEKEY, DRIVE SHAFT 1

E-33 | {HE)FHEIDRIVE SHAFT 1




L ILSAFEI’Y DEVICE SYSTEM EXPLODED VIEW

(FIG. 6)




HHM = =

{ﬁ:rsﬁ N % B WE| W R
NO. Description Qty Remarkrs
F-01 | ZA&MACHINE BODY 1
F02 |/ iSPINDLE 1
F-03 | fEFHANGER ARM 1
F-04 |#E#ROLLER 1
F05 | &34 IRSAFETY CONTROL BAR 1
F-06 |[E#COLLAR 1
F-07 |$%%|=X$COVER SUPPORT 1 | A
F-08 |ZZESAFETY COVER 1
F09 |##%IEXFCOVER SUPPORT 1
F-10 | BEHEARLINKAGE SWING ARM 1
F-11 | SBTERLUNKAGE PLATE 1
F-12 | $$5RIRRLSPECIAL SCREW 1 | 3/8"*-16UNC X404
F-13 | AAEBIEHEX SOCKET BOLT 2 | 5/16"*-18UNC X 3/4%
F-14 | AAEEIRIZHEX SOCKET BOLT 4 | 1/4"*-20UNCX5/84
F-15 | EEHESPRING WASHER 4 |1/4
F-16 B COIL SPRING 2 [95°X1X4a5]
F-17 | M %ESPRING WASHER 1 |3/8"
F-18 | NATUERHEX-HEAD BOLT =~ .- __ 1 | 3/8"-16UNCX11/24
F-19 [ AAKBIERHEX-SOCKET BOLT 1 | 5/16"*-18UNC X 5/8"
F20 | AAKEIERHEX-SOCKET BOLT 1 | 3/16"*-24UNCX 14
F-21 7S A R ERIZHEX-SOCKET BOLT 1 | 1/4"*-20UNCX 14
F22  |%5KIE#4SPECIAL SCREW 1 | 5/16"*-18UNC X 13/4"4

- 16 -



L‘H‘HLCLUTCH CONTROL SYSTEM EXPLODED VIEV

(FIG. 7)




 HHM = =

ft o % i BE| =t
NO. Description Qty Remarkrs

G-01 B EIFE#HSCREW, CLUTCH LEVER HOOK

G-02 | EEfIHSSTOP PIN, CLUTCH LEVER

G-03 | BE&EYJFECLUTCH LEVER HOOK

G-04 | EEIFEASCREW, STOP COLLAR

G-05 | [EEEZESTOP COLLAR

G-06 | AEINE TIRA4SCREW, HOOK PLATE

G-07 AIEEIIHOOK PLATE

G-08 | HESHERISESPRING, CLUTCH LEVER

G-09 | HFHRETUTALSCREW, CLUTCH LEVER HOOK SPRING
G-10 | #£§HCLUTCH LEVER

G-11 | 8% (M%) TREADLE ROD ARM

G-12 | FIEFARADJUSTING SCREW, TREADLE ROD ARM
G-13 | B EIEKKSCREW, BRACKET

G-14 | X¥FZEBRACKET, TREADLE ROD ARM

G-15 | &5 (,CLUTCH LEVER PIN

G-16 | EZEIE#SCREW, SUPPORT ROD

G-17 | X448 SUPPORT ROD, BRACKET

G-18 | SHIFERETIRIFARADJUSTING SCREW, PINCH
G-19 | #&IETIE BAR, GUIDE BOARD

G-20 | [EEIEARSCREW, GUIDE BOARD TIE BAR

G-21 | BRENUT, BRACKET SUPPORT ROD

G-22 | E THOEEIRGUIDE BOARD, SQUARE CONNECTING ROD

3/8"*X11/4'4

5/16"*X1/2'4
1" X 1/2"¢ X 18'

12°%X774
3/8"* X3/8'4

5/16"* X1 1/4"0
5/16"*Xx21/2"
5/16"* X 1/2°4
3/8" X34

5/16"* X 11/4'4
3/8"*

_ = = N = = N~ DN DN

- 18 -



NSNS =
N\ ) — -\
\/ .\u\v! > . N AN
\\ N 7 irs \\ \
—{
AN N
0N, A\ \
’ [
t 7 RN \ V& { _\
A N Ce————z
AU \ / /
AN .
V37 /
v/ o J—— 7

— 1 l
-\\J
\\\:

|
|
|

T O ON®OOONn T _
00 0 0 0 0O = r + KA T TA
T T L W\ R
IIXIIxTx T I @1 ) ity VA
iy NoRm s ey =
RN AT

CLUTCH SYSTEM EXPLODED VIEW[OLD TYPE]

i

H-01
H~-02
H-03




HHM ==

{ﬁ:l'El%/lﬁ % i HE| W it
NO. Description Qty Remarkrs
H-01 HHHFGREASE CUP 1

HO2 | EEIF44SCREW, OUTER COLLAR 1 |5/16"X3/4°J
H-03 | [EEZREOUTER COLLAR 1 [ 11/2"*X1"*X 16
H-04 | FRERFLYWHEEL 1

H-05 | &AMFLYWHEEL BELT 1

HO06 | FEaMES-RMINSERT, FLYWHEEL 2

H-07 | EEIESSCREW, CLUTCH CAM 2 | 3/8"x1"J

H-08 | & 2ECLUTCH CAM L

H09 | {E&IF#CRANK 1

H-10 | BE&HCAM KEY, CLUTCH 1

H-11 TERE ST SPRING, CAM KEY 1 | 300X 1.2X4.8°X10
H-12 | & CAM KEY COVER 1

H-13 | EEiEkESCREW 2 | 5/16" X3/4"
H-14 | FREISENE#TAPPET ROLLER, SQUARE ROD 1 | 1/2"*X1"* X 16"
H-15 | ¥BEAZZINNER BUSHING, TAPPET ROLLER 1 | 8°X1/2'*X16.5
H-16 | BT HFIRALPIN, TAPPER ROLLER 1 | 5/16"X2"

H-17 | PUAEESQUARE CONNECTING ROD 1

H-18 | BE44THREADED PIN 1 |5/16X11/2"

- 20 -




HH,

l jﬂi_ CLUTCH SYSTEM EXPLODED VIEW
[NEW TYPE] (FIG. 9)




- HHM

Ele FHx

{It!l:'El%./}!% % U ME| W it
NO. Description Qty Remarkrs
1-01 HEERSCREW 2
o2 | §REASCREW 3
1-03 HHEEEZCOVER ROLLER 1
1-04 RIS TOP CLOCKWISE 1
1-05 SAZRROLLER 1 1/4"* < 1/4"4
1-06 B 2 iR SCREW 1 | 5/16"*x3/4"§
1-07 $HAEESTEEL SLEEVE 1
I-08 REBEARING 1 | 6007#

1-09 BEHRING 1

-10 ek P FLYWHEEL BELT 1 A-74

-11 AFEERFLYWHEEL 1

-12 TRERBIFLYWHEEL RING 1

-13 EALTHEFLYWHEEL, STEEL PIN 1

-14 Fekg % DRIVE SHEEL THRUST-PLATE 1

I-15 Bt S HISAZRCLUTCH ROLL 7 | 1/a°

i-16 L EEICLUTCH CAM 1

1-17 RS 22 BICLUTCH CAGE 1

I-18 T SPRING 1 4°< 660

1-19 RHIEH-BACK STOP INSERT 1

1-20 EEBCLUTCH COLLAR 1

4-21 RAHRSCREW 1 | 3/8"*x<11/2°4
1-22 F B TFHEIFARBRAKE ADJUSTING SCREW 1 5/16"* x21/2"9
1-23 F|BEHBRAKE SPRING 1 13.25°X2.3°X6.4" X 39.4.4
1-24 F|EL = {FFRONT FRICTION BRAKE 1

I-25 FELRZFRICTION BRAKE FELT 2

i-26 MBS {FFRONT FRICTION BRAKE 1

-27 FHIHEZEBRAKE DRUM 1

-28 FEHICHERCAM 1

1-29 ERHAXLE. 1

1-30 Y SEKEY 1 1/4'°x 494

1-31 FEEAEFIXED PIN 2 | 3/8"* %300
I-32 FEIEAGFIXED PIN 1 | 5/16"x11/2"9
1-33 fEZEFSPRING PIN 1

I-34 g% 5 STEEL PIECE = 1

1-35 %77/ BRUBBER SEAT 1

1-36 X ZERIGHT ANGLE PLATE 1

1-37 & EAE SPRING PIN 1

I-38 SRR AJEECLUTCH LEVER 1

1-39 S 28R 4JUPPER TREADLE ROD 1

I-40 M7 HLOWER STOP PIN 1

I-41 TFESPRING 1 85.34X9°X 1.8°X5.45
I-42 [ EZIRAESCREW SPINDLE 1

1-43 [ 72 SR AR SCREW 2 | 5/16"*x11/4¥
I-44 FEIRIGHT ANGLE SEAT 1

1-45 [BI#F=SLEEVE 2

-46 X 2L-SQUARE BAR 1

I-47 fEl EIRAESCREWS 2

1-48 R EASCREW 1

I-49 FHPOST SUPPORT 1

1-50 BEAHSCREW 1

I-51 FZUEEH POST SUPPORT SEAT 1

I-62 TR SPRING 1

.22 -




HEAD, COMPONENT CASE SYSTEM EXPLODE
VIEW (FIG. 10)

- 23 -



HHM B0 |HE

ffFrE%'f- £ il BE fH it
INO_ Description Qty Remarkrs
J-01 | FHEMEE B RAESCREW 2 | 1/4°x3/44
J-02 |{HEIEPATTING CONTROL PLATE - - i :
J03  |#HEBEEPATTING CONTROL 1
J-04 |[EEMPIN 1 | 3/8'°%X304
J05  |1EERSHE.LPIN 1 |50°X1650
J-06 .. | ¥EERPATTING CONTROL -ROLLER 1 -] 16°X51°x48" -
J-07 P9f5$F{— SQUARE GUIDE BUSHING 1
J-08  |PHfgsLCOMPONENT CASE 1
J09 | IRVGHEEEAR ADJUSTING SCREW 1 |5/16"°X6.354
J10 [ =EI{$E{CMOVING GUINE, THREE-STEP-PIN 1
J11 | [EE SR CIRARSCREW. 2 |5/16"°x3/4' 9
J-12  |B7ESIDE PLATE, COMPONENT CASE 1
J13 | RiTEEEEREHSCREW 2 |3/16"°x3/8" 4
J14 | ZEHEHINAME PLATE 1
J-15 NWNFREMWI-TYPE HOOK 1
J-16  |EESPRING, TRACK PLATE 1 |60 X7.7°
J17  |4E44SCREW 4 |5/16"°X11/4'4
J18 | =#i{ i THREE-STEP-PIN 1
J-19 | EHE[EEEARFIXED SCREW 1 | 5/16"°X1/2'4
J-20 |TH AR COIL SPRING, DIE POST 1 | 1°X66 X3.7° X208
J-21 54 UPPER DIE 1

- 24 -




!

HH

l / ljﬂ_ RIGHT FEEDING SYSTEM EXPLODED VIEW
(FIG. 11)

- 25 .



HHM B B

i il W i E
NO. Description Qty Remarkrs

K-01 | RASEPULLEY

K-02 | [EIff#ROUND BELT

K-03 | [EERALSCREW

K-04 | EETEREEIEMIRING NUT, THREADED PIPE
K-05 |3EFHANDLE KNOB

K-06 | EE&LSCREW

K-07 | EEFLEEF CONNECTING PIECE, CLEANING PLUG
K-08 | #IRRING

K09 | BHEFLZECLEANING PLUG

K-10 | [EE4RALFIXED SCREW

K-11 VIS LOADING CHUTE PLATE

K-12 |} AIJHOPPER

ER&—
5/16"X3/4"J

-_— PN = N -

-

5/16'* X3/4" 4

N = =

K-13 | iRsFAOEESFAASCREWS 1/4"*X3/4" §
K-14 | B BHERUBBER SEAL

K16 | BEHHESTEEL RING

K-16 | R4 THREADED PIPE, SPINDLE 1

K-17 | B4 858 8SPINDLE (LONG) 1

K-18 | UAPRHOPPER CONE RING SHIELD 1

K-19 | #F STIRRERS 3

K20 | 33FEEEREFKSCREWS, STIRRES 3 | 1/4*X3/8"4
K-21 k¥ Fr SPECIAL WASHER 1

K22 |E¥E#HOPPER CONE 1

K-23 | 7JEIZERING NUT SPINDLE 1

K-24 | FECOIL SPRING SPINDLE 1 | 4°X37X9X5
K-25 | BEJESRE¥RING NUT 1

K-26 | JE{MRRIGHT EDGE SUPPORT 2 | EAK—
K-27 | TH{AREESEARFIXED SCREWS 4 |1/4*x3/4'd
K28 | EEMEAFIXED SCREWS 2 | 1/4°X1"Q
K-29 | JE{MEARADJUSTIOG SCREW, SUSPENSION BRACKET | 2

K-30 | ¥ A ZESUSPENSION BRACKET, TRACK 1

K-31 | XZEEEGRMFIXED SCREWS BRACKET 2 |3/8*x1"4
K32 | HAIKREEIRMFIXED SCREWS 2 |3/8"*X1"4
K-33 | ¥ZEBRACKET, LOADING CHUTE PLATE 1

K34 | fEEELREESCREWS 2 | 1/ax1'4
K-35 | Gi:HAHTRACK SET 1

K-36 | EA#H TRACK HOLDER PLATE 1

K-37 | SEMENUT 2

K-38 | FEEIRGIRRIEALPATTING PLATE ADJUSTING SCREW 1 |3/8x2'4
K-39 FiBH/FETRACK SPRING 1 | 69.49X1°X7.7°
K-40 EMPIN 1

K-41 FH&(TEEXIT CONTROLLER SHIEID 1

K-42 ek 2P FEEXIT CONTROLLER SPRING 1

K-43 | %A EXIT CONTROLLER 1

- 26 -



LEFT FEEDING SYSTEM EXPLODED VIEW |
(FIG. 12)

e

- 27 -



IIHM

12 EfE
A 95 | 4
TEr 5 R {E &t
NO. Description Qty Remarkrs
L-01  |RSFACEEIEASOCKET CAP SCREW, HOPPER 2 | 1/4*x1P
L-02  |J@:} ACIHOPPER 1
L-03 | VHf#RLOADING CHUTE PLATE 1|
L-04 |FEEIRKFIXED SCREW 1 |5/16"°X3/4'4
L-05 |EEEZERETAINING SLEEVE, SPINDLE 1 | 11/4"*X5/8" X304
L-06 |UEHEREEIERRING NUT THREADED PLPE 2
L-07  |$E3FHANDLE KNOB 1
L-08 |/EIEA.ZEREF CONNECTING PIECE, CLEANING PLUG 1
L-09 [VERFLEZECLEANING PLUG 1
L-10  |#F4AKSCREW 1 | 1/4*%x11/4")
L-11 | ®ERING 1 | 3/8¢X7.0*°X154
L-12 | EIEEHFIXED SCREW 1 | 5/16"%X1'4
L-13 | TECMRLEFT (RIGHT) EDGE SUPPORT 2 | EER—K
L-14 | TH{OMRE ELRSSIDE SCREWS 4 | 1/4"*x3/4'4
L-15 | THMESAADJUSTING SCREW, SUSPENSION BRACKET 2
L-16 | BEBHERING LOCK 2
L-17 | % MAERUBBER SEAL 1
L-18  |SEflEa# { BISPINDLE (SHORT) 1
L-19 THAPRHOPPER CONE RING SHIELD 1 | ®EXI->100019
L-20  |4EHEETHREADED PIPE, SPINDLE 1
L-21  |#8F STIRRERS 3
L-22  |#F EEEASCREW STIRRERS 3 | 1/4*x3/8'd
L-23  |%5k% ) SPECIAL WASHER 1
L-24  |3EFEEERHOPPER CONE 1 | HssE
L-25 | EHSEPULLEY 1
L-26 |4 }[EZTHREADED RING, SPINDLE 1 | 11/4"X16*X104
L-27  {#ECOIL SPRING, SPINDLE 1 | 3.75°X9"X37 X58
L-28 |REILEEASRING NUT SPINDLE 1
L-29 |EFIENUT 4
L-30 | FEEFZESUSPENSION BRACKET 1
L-31 B EIEAFIXED NUT 2 | 1/4x1
L-32 |EA#EFTRACK HOLDER PLATE 1
L-33 | HiSEFETRACK SECTION 1
L-34 | FOEREEEEMTRACK PLATE 2 | 1/4x1"
L-35 |ZUBRACKET (LONG LOADING CHUTE PLATE) 1
L-36 | X ZEE EIEA4FIXED SCREW BRACKET 2 |3/8¢x11/4'4
L37 | VUAHEE EAEARFIXED SCREW, LOADING-CHUTE-PLATE| 2 | 3/8"*X11/4'd
L-38 | %ZESUPPORTER 1 | HL-35EE—H




,”” LGROUP PARTS LIST

THE INDIVIDUAL GROUP PARTS OF HM-208A

ARE SUPPLIED WITH YOUR PURCHASE ORDER |

- 29 -



BB E M ERBHAR

ok %, 1% W W =
NO. Description Qty Remarkrs
C-01 | THHDIE, LOWER 2 | ALL ITEMSOF THESE
J21 | -4EDIE, UPPER 2 |GROUP PARTS ARE
K-18 | RING SHIELD SET (RIGHT) 1 |REPLACEABLE
K22 |745:3KgsHOPPER CONE SET (RIGHT) ok O"-LE':)AF\*/EE Q(R)DEE'NG
K35 | FETRACK SET (RIGHT) 1 IDEFINITE THE KIND AND
L-19  |F9AAERRING SHIELD SET (LEFT) 1 |SOME SUITABLE TO
L-24 |/5EKE#RHOPPER CONE SET (LEFT) 1 |THE FASTENERS LIGNE
L-33 ViETRACK SET (LEFT) 1 |ARE BEING USED

D-AP 01 | #E##RPUSHER SET 1 | MEANWHILE WE

NEED YOUR BUTTONS
ABOUT 200 PIECES
FOR OUR MACHINE
TRIALS.

UEFRAEE
4w LLUBE #4 >
#£ 5] B8 & Al R
Vs 78 T BB BT i
FA B 80 8 R 9%
5 - [F] R 2R M
o I o
20018 #1 1 LA
EREERM -

- 30 -




ESBREBSHR

Normal Wornout Parts List

£ H & 5% | w5 (HEE(T/H) 5 =t
Item Worn out
Parts NO. | Qty. | (W/Hn) Remarkrs
@ J-07 | 1 9000HTrs
WITH CARE OF THE [
FLYWHEEL, CLUTCH
H06 | 2 | 3000Hrs |AND SHAFT LUBRICATING
- ' PERFORMANCE
~IN REGULAR
MAINTENANCE
H-10 1 3000HTrs E%ﬂ%%ﬁéﬁz
T H R E
& J-10 | 1 3000HTrs
M G-10 | 1 3000Hrs
% J-21 1
E c-o1 | 1

.31 -




10TOR SWITCH _—

WIRE DIAGRAM

\

-~ gé I | Y TRANISFORMER

‘center® @O—1
LAMP swn'c:-l\ - D | W— :K oL

| [
I;I? TIW V Ul 3|4 '8P TERMINAL

e e e

AC INPUT MOTOR POWOR |{CENTER CONTROL.
LINE OUTPUT LINE LAMP OUTPUT

-

LL_\
l






